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Transmission Assembly Montage de la transmission
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Optional body mount for high roof body.

- Optionale Karsserehalterung fiir sehr
hohe Karosserien.

Option de montage de la camosserie
pour carrosserie a toit haut.
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Engine Assembly Montage du moteur
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@ Parts List
Parts# Description Parts # Description
1463 SLIDE CARB COMPLETE (7. 5mm/COMPOSITE/F4.6/D-CUT) 87198 AIR CLEANER (21+ SIZE
1490 ALUMINUM HEATSINK H 56x50mm (GUNMETALIF4 ) 87199 AIR CLEAMER SLEEVE SET (FOR #37198)
1495 NITRO STAR F4.6 ENGINE WITH PULLSTART 87204 AIR CLEANER FOAM ELEMENT SET (FOR#37198
1504 GLOW PLUG COLD R& 87227 HEAVY-DUTY TRANSMISSION GEAR 39T SAVAGE 2 SPEED
4462 GT2TIRES 5 COMPOUND (160x86mm2pcs) 87500 BLADDER 16x5mm (FLAT TYPE/dpcs)
6122 BODY PIN EﬁrrmNEDluwmpcs} 87524 RUBBER BUMP STOP (4pcs)
6123 BODY PIN (8mm/LARGE20pcs) 93535 TURNBUCKLE M4x70mm (4pcs)
6154 NYLON STRAP (3.5x150mm/BLACK/ 10pcs) 94035 BUTTON HEAD SCREW M2xSmm (10pes)
6163 SERVO TAPE 20x100mm (5pcs) 94398  CAP HEAD SCREW M3x55mm (6pcs)
6561 SPRING 18x20x1.7x5 BLACI(.I'chs) 100948  SHOCK BODY SET (113-157mm)
6811 O-RING 6x9.5x2mm ( CKi8pcs) 100949  SHOCK PARTS S
6899 O-RING 5x8x1.5mm (Epcs) 100950  SHOCK SHAFT 3.5x90mm (4pcs)
50474 SILICONE TUBE 2)(5x§[}Dmm 100961 SHOCK CAP SET
72130 STAINLESS STEEL SLIPPER PLATE 101929 PLAZMA 7.2V 2000mAh NI-MH BATTERY PACK
72131 SLIPPER CLUTCH PAD Qpcsé) 102272  COMPOSITE GEAR BOX/BULKHEAD SET
T2367 BRAKE SPRING 4x5x20mm (2pcs) 102355  BIG BORE SPORT SHOCK SET (ASSEMBLED/SAVAGE)
73961 MAIN CHASSIS 2 5mm [SAVAGE X/GRAY/ILEFT 102765  HPI SF-20 SERVO GEAR SET
73962 MAIN CHASSIS 2.5mm (SAVAGE X/GRAY/RIGHT) 102786  HPI SF-10 SERVO GEAR SET
75075 SILICONE O-RING 5S4 (3.5x2mm/12pcs; 104063  RECEIVER SWITCH WITH SMALL PLUG
76914 TRANSMISSION GEAR 44 TOOTH (1 SPEED) 104064  RECEIVER BATTERY CASE
76924 TRANSMISSION GEAR 39 TOOTH (SAVAGE HD 2 SPEED) 104105  HPI SF-10W SERVO (WATERPROOF/ Skg-cm6.0V)
76937 SPUR GEAR 47 TOOTH (1M) 104106 HPI SF-10W SERVO CASE SET
86048 UPRIGHT SET 104109 HPI SF-20W SERVO (WATERPROOF/S Skg-cmb.0V)
85050 SHOCK PARTS/ROD END SET (2 SHOCKS) 104110  HPI SF-20W SERVO CASE SET
aa052 CENTER GEAR BOX CASE 105381 HPI TF-40 2.4GHz TRANSMITTER (3ch)
85058 STEERING CRANK/SERVO SAVER SET 105383  HPI BF-40 RECEIVER (2 4GHz/3ch)
85059 BUMPER SET/LONG BODY MOUNT SET 105385  HPITF-40/ RF-40 2 4GHz RADIO SET
85231 SHOCK SPACER PARTS SET 105551  SINTERED BULLETPROOF DIFF BEVEL GEAR 29T/9T SET
85234 SKID PLATE/BODY MOUNT/SHOCK TOWER SET 105801  WARLOCK WHEEL BLACK CHROME (83x56mm/2pcs)
85236 RADIO BOX SET 105891 UPPER ARM BRACE 4x54x3mm (ORANGE2pcs)
85237 RADIO BOX PARTS SET 105892  BULKHEAD LOWER PLATE 2.5mm (ORANGE)
85238 SUSPENSION ARM SET 105893  LOWER ARM BRACE 4x54x3mm (ORANGE2pcs)
85239 ROLL CAGE SET 105894  STEERING POST 12%47mm ORANGE
86055 DOGBONE 8x84mm (BLACK) 105895  SHAPED EXHAUST GAS pes)
86057 DOGBOME 8x78mm (BLACK) 105896  ENGINE PLATE 2 5mm S?D?SIORANGE
86058 DOGBOME 9%123mm (BLACK/ 2pcs) 105897  NITRO GT-3 TRUCK PAINTED BODY (COLOR 1
86059 BALL 6.8x7_3x3mm (BLACK/4pcs) 105898  NITRO GT-3 TRUCK PAINTED BODY (COLOR 2
86060 ENGINE MOUNT AS92 HEAVY-DUTY CLUTCH BELL 17 TOOTH (1M)
86061 EXHAUST HEADER (REAR EXHAUST) B021 BALL BEARING 5x10x4mm {2pcs)
86064 DIFF SHAFT 14x34mm (BLACK 2pcs) B023 BALL BEARING 6x13x5mm (2 gcs
86065 AXLE 8x3x44mm (BLACH cs) BO32 BALL BEARING 10x16x5mm (.
86066 HEX WHEEL HUB 14mm (SILVER/M4pcs BO72 METAL BUSHING 5x11x4mm (Spcs
8a071 FLANGE SHAFT 4x62mm (BLACK/ 2pcs BO8S BALL BEARING 8x16x5mm (2pcs)
86073 SHAFT 4x78mm SILVERQp Z150 ANTENMNA PIPE SET
86074 SHAFT 4x46mm SIL\.-"ERQ 2224 WASHER M3x8mm (10pcs)
Ba07a PILOT NUT 1/4-28x8. 5mm CK.-'1 pc) 2235 C CLIP 20mm (4pcs)
86077 COLLET 7x6.5mm SQARASSQ? 3 2240 C CLIP 8mm { )
86079 ENGINE MOUNT BRACE Tx7x74mm (2pcs) 2243 E CLIP E3mm (10pcs)
86081 GEAR SHAFT 6x12x78mm (BLACK) 2245 E CLIP ESmm (1[}2;){3}
86082  CUP JOINT 6x13x20mm (BLACK/2pcs) 7260 PIN 2 5x12mm {12pcs)
86083 CUP JOINT 8x19mm BLACK:'Zp:s} 2280 STEP SCREW M3x19mm (4pcs;
86084 DRIWVE GEAR 32T (W% 72282 STEP SCREW M3x14mm (4pcs
86087 CLUTCH GEAR HOLDER WITH ONE-WAY (SILVER) Z286 STEP SCREW M3x20mm (Bpcs,
86088 IDLER SHAFT Gx8x45mm iALACK} Z288 STEP SCREW M4x20mm (4pcs)
86089 DRIVE SHAFT 6x70mm (Bl 2303 CAP HEAD SCREW M3x42mm (6pcs)
86090 STEERING CRANK POST SxAQmm (BLACK/2pcs) 421 CAP HEAD SCREW M2.6x8mm (12pcs)
86092 BRAKE CAM/PISTON SET Z423 CAP HEAD SCREW M2 6x12mm (12pcs)
86094 SCREW SHAFT M4x2 5x12mm (BLACK/6pcs) Z481 TP. BINDER HEAD SCREW M2.6x8mm (12pcs)
86095 SCREW SHAFT M5x3x18mm (Bl K/Bpcs) 7488 TP. FLANGED SCREW M2.6x12mm (6pcs)
86097 DRIVE GEAR 18-23 TOOTH (1M) Z515 BINDER HEAD SCREW M3x5mm (6pcs)
86098 IDLER GEAR 25 TOOTH (1M Z517 BINDER HEAD SCREW M3x8mm 18;[)3(3
86099 DIFF CASE WASHER 0.7mm (6pcs) Z520 BINDER HEAD SCREW M3x18mm (Bpcs,
86110 TUNED PIPE (COMPOSITE NYLON/SAVAGE) 7526 FLAT HEAD SCREW M3x8mm (6pcs)
86112 ALUMINUM INNER CONE Z529 FLAT HEAD SCREW M3x15mm (? )
86128 2 SPEED MAINTENANCE KIT Z530 FLAT HEAD SCREW M3x18mm lEﬁpcs
86130 SLIPPER CLUTCH HUB 7543 CAP HEAD SCREW M3x10mm
86171 METAL SPACER SET 5x7 5x3mm 7544 CAP HEAD SCREW M3x12mm chs
86271 FLYWHEEL 34mm (3 PIN) 2547 CAP HEAD SCREW M3x20mm (Bpcs,
86322 CUP JOINT 6x19x21Tmm Z561 TP. FLANGED SCREW M3x10mm (6pcs)
86356 BRAKE LINKAGE SET Z567 TP. BINDER HEAD SCREW M3x10mm (10pcs
86368 CLUTCH HOLDER (SAVAGE HD 2SPEED/ASSEMBLED/BLACK) Z569 TP. BINDER HEAD SCREW M3x15mm (10pcs
86369 CLUTCH HUB (SAVAGE HEAVY DUTY 2 SPEED) Z578 TP. FLAT HEAD SCREW M3x12mm (10pcs
86551 SHOCK SPRING 18x80x1.8mm 14.5COILS (PINK 134gF/mm) Z581 TP. FLAT HEAD SCREW M3x18mm (10pcs
86803 JOINT POST 4x6x74mm {2§>cs} Z613 BINDER HEAD SCREW M4x10mm (6pcs)
86804 HEX WHEEL HUB 17mm (SILVER/4pcs) Z632 TP. BINDER HEAD SCREW M4x10mm (6pcs)
86827 ALLOY DIFF CASE Z634 TP. BINDER HEAD SCREW M4x15mm (10pcs)
87027 RUBBER CAP 10x11mm (BLACK Z644 TP. FLAT HEAD SCREW M4x15mm ['IOpcs}
87042 SPRING 4 9x8x7mm/\WASHER 4.3x10x1.0mm{HEX HOLE) SET Z649 TP. FLAT HEAD SCREW M4x30mm (6pcs)
87043 RUBBER CAP FOR GEAR BOX 2?5025 Z661 LOCK NUT M2.6 (4pcs)
87052 SILICONE EXHAUST COUPLIN x40mm (BLACK) Z663 LOCK NUT M3 (6pcs)
87054 EXHAUST MANIFOLD SPRING 4.9x76x0.7mm (. ) Z680 FLANGED LOCK NUT M5x8mm (BLACK/4pcs)
87055 DUAL FIBERGLASS BRAKE DISK 19x%35x2 5mm/ PLATE SET Z682 FLANGED LOCK NUT M5 (B '4pes)
87114 GEAR SET FOR MOTOR UNIT Z684 FLANGED LOCK NUTMfl('d:
87116 STARTER SHAFT WITH O-RING Z685 WASHER 2 7x6.7x0 5mm (I pcs)
arnT7 BACK PLATE UNIT FOR NITRO STAR BB/F SERIES 2694 WASHER M&5x10x0.5mm (10pcs)
87118 GEAR SET FOR BACK PLATE UNIT Z695 WASHER 4x6x0.3mm (10pcs
a7119 CASE FOR BACK PLATE UNIT Zi21 SET SCREW Mdxdmm (4pcs,
a7130 HPI ROTO START 2 SYSTEM (FOR NITRO STARF SERIES E 2725 SET SCREW M4x10mm (6pcs)
87133 CASE FOR MOTOR UNIT 792 CAP HEAD SCREW M4 m (6pcs)
87134 SWITCH GUARD Z892 WASHER 10x12x0.2mm (10pes)
87135 BATTERY LID FOR MOTOR UNIT 2897 WASHER 12x18x0.2mm (6pcs)
87136 MOTOR AND SWITCH SET WITH PINION FOR MOTOR UNIT 2901 ALLEN WRENCH 1.5mm
87137 HPI ROTO START 2 SYSTEM (STARTER UNIT) Z903 ALLEN WREMNCH 2 5mm
87149 RACING FUEL TANK (160cc/NOC PRIMER) 2904 ALLEN WRENCH 2 0mm
87151 PTFE CLUTCH SHOE/SPRING SET (3pcs/ea.) 7905 ALLEN WRENCH 3 Omm
87193 4 BEVEL GEAR DIFFERENTIAL CO RSION SET (1SET) Z960 TURNBUCKLE WRENCH 4mm/5 5mm
87194 SHAFT FOR 4 BEVEL GEAR DIFF 4x27mm (4pcs)
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